KN IS/N—FFL Y
SHIBAURA VERTIDRAIN

MODEL

SV7212

i IE 88 m 3=
PARTS LIST
FR22F2A#R  FEB, 2010
PARTS LISTCODE  A00830080

HRASHIHIDINDOS

IHI Shibaura Machinery Corporation



IN—YUZXRDRAICDNT

1) o= ) 2 M FREAPRRBRINTSEY 95

B4 |&Ba—F [{EEE BARS PTOEI#R % <) =0
sv7212 1200mm _|[fgX 250mm [fAX 500rpm CAT 1

2) VA PMDORBABIIONVT
U2 POBBABIETRRISRTHES IS THHL T3,

BiEE (M R OB B B & &M o BEBS®E S # =
Key No Parts No Parts Name ©) '!,E,E Application |Description] Remarks
@ @ ® @ ® ® @

DORHBFEET AFAPMMNENTVEEFL)AMOFESTZ—HIEHLILIZLY, BAFFHIEIITE
9,

@EFmES HAEEHTA200MMET T,

@maHh WROBMENL, EXTERLTH) 7,

O B AMLFSD-VOMEAREBEZFRLTHY I3,

®H # P BEEFEICLAFHGEBEGEOEBEEEEEFRLTHY T3,

OB T REIEFEEBGEILFRLTHY T3,

DR~ BROFAZEFERLTHY 3,

®ff F WEOMR - HASIERLTHY 3,

©® ALL TRTOBXZERL T TS



3) FiF. BEEEICOWT

flr RN X AHERah & IHERe & O LM O FRITROME D TT,)

FORRL T W =
* AT (BB SO~ — 2 Db DRV LI AL)
A BRI ERED D GIHEREH THR G O WU S Ak £ 570)
s [mwsoninnoy (GEECHERECUILIOHS e )
D FIHEm O AR U G 38 i, IHE X IH R 0 ARk £ 570)
E BINFRETd D B ST % B A
F BEIETRA T o O @ 5 B o B 2 BE A
O IR I TERE B D fibds . DR 2 s (O~ — 7 % i 3 -l V2 1350 o 25 7 46 5 1
IZFIR)
~ XX XX X XD BIGERE THET
XXX XX X~ D B G eeee LD
WsiE © ASSY [ 7Ry T RH :54%L OP. Ak Tvav EX #E &
Inc e &t UP Lk d CHOfE IN W &
AR ipr LOW :F 1 RO
Fr. :7uv b STD (2% v ¥—F t CEE
Re. VU ¥ UsS [ T7YFHAX @ CE
LH :L7Fb 0S = F—=nN—=#%4X  COMPL : a>»7Y—1bt (EA, #¥AH)

4) 4 FAMIZDoVT

A F A MIZIE ASSY &, BRI I N TE D 92003 LA IEELREREZRTH OTED Y £
Hho IEMERIBHFTZRCHTLOOHZELDLZLDTT, /1 TAMIMFENTVEHEFTEY A PORM
Foe BIELILIZL), ZORBLESPLMBMFETEZHL LI TR THET,

SHEXICDWLT

1) #ih% SEXOBE IR E T, ks, Wz BHSET S0,
2) TEXOFRIIEAI & U TREGEDAL DR IZFED TH A
3) IANTFTELGIZIE DINDS WIESS 24T TRABVEI,
(TROFP M Z M SN T & RUIBERRPL R ZE TN E 2D $9)
4) FanfliRs I RO AR il K2 S 2 S v,

KEBBRETFELCCERTHCLEFHIET,



1) This parts list contain following model.

How to consult parts list

Model Code Working Width Working Depth PTO Rotating Speed [ 3 Point Hitch
SV7212 1200mm Max 250mm Max 500rpm CAT 1
2) Description in list.
Items in the list are described below by Nos. in the table below.
BtE2 (B R B S i oy BEBS®E N & =
Key No Parts No Parts Name ©) % Application |Descriptionl Remarks
@® @ ® @ ® ® @

D Index No.

@ Parts No.

(3 Name of parts

@ Quantity

® Interchangeability

® Applicable No. of machines : No. of machines for which design is changed.

@ Discription
Remarks
@ Model

. Specifications, descriptions, etc. of parts.
: Size of parts.
: Type

. By reflrring the No. in the illustrations to the same No., you can find the correct
parts No..

: No. to control parts.

- Name of parts is in dicated in English and Japanese.

. It represents the quantity of each part contained in reference No..

. Mark to show interchangeability when replacing former partswith new ones.




3) Mark and abbreciation.

Mark (when parts are changed, interchangeability of new and former parts is shown as below.)

Mark Content

* This mark appearing “Parts No.” column indicates parts not to be supplied.

A New and old parts are mutually interchangeable.

B New parts can be substituted for old parts, but vice versa Thus, new part may be sup-
plied to order asking for supply of old parts.

D New and old parts are not interchangeable.

E Indicated as “E” in “interchangeability” column. Its applicable serial number or

F “F” mini filler or engine appears in “Application” column.

O Old parts will be supplied until out of stock and thereafter-new substitute parts will be
supplied. (This mark appears in “Parts No.”. column and corresponding old numbers in
“Remarks” column.)

~XXXXXX I Upto XX XXXX forserial numbers.

X X X XXX~ 1 XXXXXX and up for serial numbers.
Abbreviation : ASSY : Assembly R.H : Right OP. . Optional IN  Intake
Inc . Including UpP . Upper d . Diameter EX  Wxhaust
AR . Required LOW : Lower l . Length
Fr. . Front S.T.D : Standard t : Thickness
Re. - Rear US Undersize ) : Diameter
LH . Left 0.S . Oversize COMPL : Complete

4) lllustrations
lllustrations present assemblies and individual piece parts not always precisely. They are just guide-
lines to find correct parts codes. By comparing the index No. in the parts list with the same No. in the

illustrations, you can know the parts No.

How to order

1) When ordering some parts, designate the code No., name of parts and quantity.

2) Returned parts other than those, which were delivered by mistake, are not accepted.

3) Be sure to use SHIBAURA genuine parts for SHIBAURA products. (Warranty does not cover when the
use of parts which are not SHIBAURA service parts.)

4) Refer separated parts price list for prices of parts.

* This parts list may be modifind without notice.



= R

CONTENTS

% EBEH R—y

FIG. NO. SUBJECT PAGE
201 AUTU—L N)XHIN— ceeeenens MAIN FRAME. REAR COVER-::«eceee-. 6
202 arkA—3— ) va—5—"""" FRONT ROLLER.REAR ROLLER----- 8
203 AOL—iN\— AB—F—L XTLir** SCRAPER,ROLLER SYSTEM::eeeeess 10
204 XXRYTRAT Y A seeeesccccccces GEAR BOX ASSY cceeccccccccccccccccces 11
205 S gL ceercentitntitntiintintonns MISSION #+ceeeeeeeessssssccccscsssscccnnes 12
206 HT24 ceetetctiititsiiinnnnnnnnnens CRANK sesseeeeccccsacccssccssccsssccsnssssnns 14
207 [ o YT N PP P DRAW ROD +sseeeescccsscsscccscccscccans 15
208 BATRIUA seeeecenccnccncinnens TINE HOLDER ¢eecccesccccccccccscscccancs 16
209 PTO eeeeseeccsccccscssscccnnscscns PTQ ceesessccccsssssccsscssssccsscsssssosccss 17

HRESIERS]

NUMERICAL PARTS INDEX ceccessecccecsssccscessscccssssssscsssssssssssssssssssssssssssanes 18



FIG. 201

A TL—L )N H/N—

MAIN FRAME, REAR COVER

9 10

13

14

15

REES | B A B B ® m & ERE: a[E G ] & T "=
.
E
KeyNo Parts No Parts Name ALL] r/P| Application Descriptior] Remarks
1 (024120006 Wing Nut DEVUEP] 10 844.060.060
2 |E54150148 Lock Nut AyyFyk 10 826.060.060[M6
3 |E54150007 PTO Protection Cover |PTOY4AN - 1 2281783
4 1010110616 Bolt Rk 10 804.060.160|M6x 16
5 |E54150006 PTO Protection Cover |PTOIIAN— 1 2281782
6 |E54150141 Snap Pin ATy7EY 3 523.051.000,
7 |E54150003 Top Strip AbTyk 2 2251388
8 |E54150015 Collar h7— 1 2611518
9 [E54150013 Top Link Pin b7V EY 1 2490825
10 |E54150016 Lock Nut AyyFyk 1 4123800 [M16
11 |E54150154 Lock Nut AyyFyk 4 834.120.120[M12
12 |E54150119 Tool Box av9'na 1 444.803.100,
13 | * Operators Manual MTIN1EY A3 1
14 |E54150132 Tool a9y 1 468.083.060,
15 |E54150001 Front Cover YIhN - 1 2211492
16 |E54150010 Main frame MoIV=4 1 2305998
17 |E54150009 Rear Cover Jyhn - 1 2282178
18 |E54150145 Bolt Ik 4 4012114 |M14x100
19 |T04760002 Lock Nut AyyFyk 2 830.100.100(M10
20 [T04760002 Lock Nut AyyFyk 6 830.100.100(M10
21 |E54150147 Eye Bol TAR Wb 2 822.080.700
22 |E54150156 Knob 17 2 836.080.260
23 [010311050 Bolt A 2 802.100.500[M10x50
24 |E54150019 Safety Decal Set ToEIMN UEYb 1 9100002
25 |E54150018 Model Decal Set EAPY AW D] 1 9100000
26 |E54150004 Protection Plate 7079307 b—b 2 2281736
27 |010311025 Bolt A 4 804.100.250[M10x25
28 |T04760002 Lock Nut AyyFyk 4 830.100.100[M10
29 (010311030 Bolt A 2 804.100.300[M10x30
30 [T04760002 Lock Nut Ay)Fyk 6 830.100.100[M10
31 |010311025 Bolt A 6 804.100.250[M10x25
32 |E54350060 Lock Nut AyyFyk 2 830.080.080[|M8
33 |E54150120 Rubber Stop AbynNT A 2 446.080.550,
34 1010311245 Bolt A 2 802.120.450[M12x45
35 |E54150014 Pin; 3P £V, 3P 2 2490881




FIG. 201 A 2JL—L )X H/\—
MAIN FRAME.REAR COVER

17

ruEs |B m B S B @& & ﬁ‘é;yﬂil%& gi@ﬁﬁ#ﬂi B <t w #
v
TE
KeyNo Parts No Parts Name ALL] r/P| Application Descriptior] Remarks
36 |010311250 Bolt A 2 802.120.500|M12x50
37 |E54150002 Strip Ab79b 2 2251384
38 |E54150144 Bolt A 1 802.161.200|M16x120
39 [E54150017 Lock Nut AyyFyk 2 4125800 |M22




FIG. 202 7O kE—5—., JvO—5—
FRONT ROLLER. REAR ROLLER

amEs |5 A B 5 o n B e B <t w =
KeyNo Parts No Parts Name ALL] r/P| Application Descriptior] Remarks
1 [E54150005 Front Roller Support  [7AYFA—54%# "~} 2 2281746
2 |E54150114 Spindle Nut AEYN LTk 2 426.300.400]
3 |E54150103 Spindle AEUN I 2 2692101
4 1026100012 Washer 79y 2 864.120.030|M12
5 |E54150008 Spindle Head AEUN Ay 2 2282094
6 (030300525 Spring Pin ATYUHEY 2 878.050.250|5x25
7 |E54150055 Guard Plate h=F7°L-F 2 2282096
8 1010310825 Bolt b 4 804.080.250|M8x25
9 |E54150011 Front Roller 70k0-3 1 2343992
10 |E54150142 Front Roller Bearing  [7AYFA—F A 7YY 2 742.200.330
11 |E54150154 Lock Nut Ayh+yb 10 834.120.120|M12
12 |E54150054 Bolt assembly 7'5h9h 2 2282092
13 (026100016 Washer TyYy 4 412.160.040|M16
14 |E54150016 Lock Nut Ayh+yb 4 4123800 |M16xP2
15 |E54150050 Rear Roller support JrR—3—4k'—p 2 2281745
16 |[E54150138 Plastic stop T IAFYH AN = 2 4972550
17 |E54150094 Bush 79V 2 2611514
18 (010311250 Bolt b 2 802.120.500|M12x50
19 |E54150092 Bush 79V 4 2611510
20 |031100016 Shap Pin YSPVAY 2 523.030.750|3mm
21 |E54150078 Lock Pin AvE"y 2 2499114
22 (010311045 Bolt b 2 802.100.450|M10x45
23 [T04760002 Lock Nut AyyFyh 8 830.100.100|M10
24 |E54150047 Rear Roller support ya-3—4k -+ R 1 2281741
25 |E54150092 Bush nNIN7'yYa 2 2611510
26 |E54150049 Plate 7°L—b 2 2281744
27 (010311045 Bolt /A 4 802.100.450|M10x45
28 |E54150052 Scraper A= 1 2281960
29 [E54150011 Rear Roller ya-3 1 2343992
30 |E54150044 Wire Scraper D4R RIL=I 1 2281737
31 (010310820 Bolt /A 4 804.080.200|M8x20
32 |E54150053 Scraper support A=Yk - 2 2281962
33 (010311250 Bolt /A 4 802.120.500|M12x50
34 |E54350060 Lock Nut AyyFyh 4 830.080.080|M8
35 [E54150142 Rear Roller Bearing [J¥YA—3A 704" 2 742.200.330




FIG. 202 7O kE—5—., JvO—5—
FRONT ROLLER, REAR ROLLER

suss |8 @ B B W o&a & W ’ﬁ‘é;)'tﬂil%i ii@ﬁfﬂ%& B <t w *&
.
TE
KeyNo Parts No Parts Name ALL] r/P| Application Descriptior] Remarks
36 [E54150048 Rear roller support Jya-5—% - L 1 2281743
37 |E54150148 Nut Fyb 4 826.060.060[|M6
38 |010311245 Bolt Rk 4 802.120.450|M12x45
39 |E54150045 Height Indicator hireany 14 2 2281738
40 |010311045 Bolt Ik 4 802.100.450|M10x45
41 |E54150095 Collar h7- 4 2611516
42 1026100006 Washer Ty 2 864.060.030[M6




FIG. 203 RYUL—/N\— O—F5—YRTLA

SCRAPER. ROLLER SYSTEM

WaiIEARH T,

suss |8 @ B B &R C ’ﬁ‘é;)’t@?éﬂl ii@ﬁfi#ﬁ@ B <t w *&
.
=
KeyNo Parts No Parts Name ALL] r/P| Application Descriptior] Remarks

1 |[E54150133 Rear Roller Support MIYO-5%FK -+ 4 468.123.700

2 |E54150126 Support A=F4&—b 2 464.155.920,

3 [E54150109 Bush 7 yYa 8 404.160.160,

4 1010311665 Bolt A 4 802.160.650|M16x65

5 1026100016 Washer P4 8 864.160.030[M16

6 [E54150153 Lock Nut Ay Fyk 4 830.160.160[M16

7 1010311260 Bolt A 4 802.120.060[M12x60

8 |[E54150151 Lock Nut Ay Fyk 4 830.120.120(M12

9 [E54150139 Pin EST74vEY 2 521.160.510
10 (031100016 Snap Pin ATYTEY 2 523.030.750/3mm
11 |E54150129 Scraper Support;L A=Yk —hL 1 468.052.050,
12 |E54150131 Scraper A= 1 468.059.130
13 1010310820 Bolt Rk 4 802.080.200{M8x20
14 |E54350060 Lock Nut AyyFyk 4 830.080.080[M8
15 |E54150130 Scraper Support;R AIL—nHiR =R 1 468.052.052
16 026100008 Washer Ty 4 864.080.030[M8

10



FIG. 204 XYHRYIRTYIA

GEAR BOX ASSY

(- g S C

ruEs |B m B S B % F é.‘é;)’tﬂil%l gi@ﬁuﬂ%ﬂi B <t w #
\
TE
KeyNo Parts No Parts Name ALL] r/P| Application Descriptior] Remarks
1-19 |E54150024 Gear Box Assy vk yHRAASSY 1 1441203
1 [E54150125 Tap plug 759 1 4561000 |DA1/2”
2 |E54150110 Breather 77— 1 4067008
3 |E54150073 Top plate F=2hn— 1 2471220
4 1010310820 Bolt R Ibb 4 804.080.200|M8x20
5 1027100008 Spring washer AN I 4 866.080.020|M8
6 |010310820 Bolt b 5 804.080.200|M8x20
7 |E54150062 Front gearbox +YRyyRIT 1 2401203
8 |E54150063 Rear gearbox Y EvI2990 1 2401204
9 |E54150125 Tap plug 759 1 4561000 |DA1/2”
10 |E54150146 Filler cap W=y 1 820.210.180
11 |E54150134 Cir Crip YSOVAVYA 1 4752009 |RS9
12 |E54150074 Side cover FAN N - 1 2471241
13 |E54150046 Number plate AV VY 1 2281739
14 1010310820 Bolt b 3 804.080.200|M8x20
15 1030300440 Roll Pin ATV Y 1 4311000 |D4x40
16 |E54150042 Lever Lin'— 1 1991400
17 |E54150105 Plastic washer TIRFYY e 2 2894039  |19x34x1.5
18 |E54150072 Lever Lin'— 1 2469200
19 |E54150104 Fork Vi) 1 2779976

11



FIG. 205

Swyiay
MISSION

ruEs |B m B S B @& & é‘é;),tﬂil%ﬂl ii@mﬂ%ﬁi B <t w #
\
TE
KeyNo Parts No Parts Name ALL] r/P| Application Descriptior] Remarks
1 1036500072 Circlip AT vy 1 4720072 |D=72
2 |E54150102 Washer 9% 1 2661256
3 |E54150116 Oil seal o= 1 4406420 |35x72x10
4 1040106207 Ball Bearing R =ATYIY 1 4815110 6207
5 |E54150071 Crown wheel shaft Yy 1 2462010
6 [E54150086 Pignon complete =404 ¥ASSY 1 2526400
7 1042532208 Taper Rollar Bearing F-NOE=5A YUY 1 4810470 32208
8 |E54150089 Spacer AN 1 2611200
9 [E54150098 Spacer AN 1 2613000
10 |040106309 Bearing R =ATYSY 2 4817050 6309
11 036500100 Cir clip YSOVAVYA 2 872.100.300|D=100
12 |E54150117 Oil seal o= 2 4409160  |63x100x10
13 |E54150069 Splined arm 7-L 2 2447200
14 |E54150051 Locking plate ayy7°L—hk 2 2281800
15 |E54150111 Nut Fyb 2 4109200 |M36xP3
16 1042532208 Taper Rollar Bearing F-NOE=3A YUY 1 4810470 32208
17 |E54150090 Spacer AN 1 2611208
18 036500080 Cir clip YSOVAVYA 1 872.080.250|D=80
19 |E54150023 Castle nut FryAlFob 1 4135000 |M40x1.5
20 |E54150080 Gear 'y 1 2504381 |Z13
21 |E54150091 Spacer AN 2 2611212
22 |E54150082 Gear 'y 1 2504420 |z17
23 |E54150081 Gear 'y 1 2504400 |Z15
24 1040106305 Bearing F=WANTIVY 1 4816750 6305
25 (036100035 Cir clip ATy7vy 1 870.035.160|d=35
26 1040106305 Bearing F=WANTIVY 1 4816750 6305
27 |E54150084 Gear 'y 1 2504467 |z=21
28 |E54150083 Gear 'y 1 2504442 |Z=19
29 (036300035 Cir clip YSrvAVIA 1 4755035 |SW35
30 |E54150085 Gear 'y 1 2504481 |Z=23
31 (036100035 Cir clip YSrvAVIA 1 870.035.160|d=35
32 (036500072 Cir clip YSrvAVYA 1 4720072 |D=72
33 1040106207 Bearing F=WANTIY 1 4815110 6207
34 (030104060 Split Pin A7yt 1 4317430 |3.7x60
35 |E54150070 Shaft iy 1 2460400

12



FIG. 205 =wyi3ay
MISSION

suss |8 @ B B W o&a & W B HE# gi@ﬁfi#ﬁﬁ@ﬂ' w *&
Q'ty
E
KeyNo Parts No Parts Name ALL] r/P| Application Descriptior] Remarks
36 |E54150115 Spacer A4 1 4307030 |45x70x0.5

37 1036100035 Cir clip YSEZAIVYA 1 870.035.160|d=35

13



FIG. 206 95249
CRANK

3
N

AT Dy 7 Z A N
12/14 BELT* 16/1

s (B0 M B B B & & W é.‘é;)’tﬂil%i gi@ﬁﬁ#ﬁi B < w =
\
A
KeyNo Parts No Parts Name ALL| r/P| Application Descriptior] Remarks
1 |E54150155 Lock Nut aysFyk 2 834.270.180|M27
2 |E54150099 Dust Cover S AMIN - 12 2661220
3 |E54150100 Washer 794 12 2661222
4 1040146006 Bearing F=IATYY 12 713.300.130{6006 2RS
5 |E54150088 Inner bush 10F-7"yva 6 2603043
6 [E54150060 Connecting plate outer |3%4749 7' L—b 4 2381854
7 |010411255 Bolt R Ibb 12 4001876  |M12x55x1.25
8 [E54150113 Lock nut aysFyk 12 4122700 |M12x1.25
9 |E54150059 middle ARITUI T - 4 2381852
10 |E54150061 center ARGV T - 4 2381856
11 |E54150067 Right hand crank VEVVELS 2 2441004
12 |E54150076 Centre pin VALY 4 2490120
13 |E54150068 Left hand crank 9709:£457) 2 2441006
14 |E54150155 Lock Nut aysFyk 4 834.270.180|M27
16 |E54150075 Outer pin 78—ty 2 2490110
17 1010310835 Bolt R Ibb 12 802.080.350|M8x35
18 |E54150101 Crank cover h399hN - 8 2661250
19 (040146013 Bearing R =ATYYY 4 4813990 6013 2RS
20 |E54350060 lock nut aysFyk 12 830.080.080|M8
21 |E54150066 Big end NTVIY RN 6 2437202

14



FIG. 207

Fa—Avk

g

DRAW ROD

sugs (80 @ B B B & & W ‘a%,t@& iiﬁﬁ”&ﬁﬁﬂ' w &
Y4
=
KeyNo Parts No Parts Name ALL r/P| Application Pescription] Remarks
1 |E54150057 Central draw rod bar  |[¥Y4—FD0-n"— 1 2381808
2 |E54150093 Bolt assembly central b{& JLMzyk 2 426.161.020
3 |E54150127 Spacer AN—Y 4 468.031.020
4 |E54150096 Spacer AN'—H 2611528 2.5mm
5 |E54150097 Spacer AN—H 2611530  |2mm
6 |E54150128 Lever bn'— 1 468.032.120
7 |E54150016 Lock Nut AyyFyh 4 4123800 |M16x2
8 |E54150154 Lock Nut AyyFyk 12 834.120.120[M12
9 |E54150108 Bush 7'9va 12 404.120.180,
10 |[E54150124 Draw rod head Fo-ayk 6 448.640.820,
11 |036500028 Cir clip YSerA VYA 12 872.028.130|D=28
12 |E54150079 Stud Aqyb 6 2499115
13 |E54150122 Rubber stop T LAMN 6 446.280.200
14 |E54150058 Tube Fa1-7" 6 2381824
15 |E54150160 Stud tine holder Agyh R Ivb 6 9105000
16 (040146005 Bearing R =IATYSY 12 713.250.120{6005 2RS
17 1036500047 Circlip STV 12 4720047 d=47
18 |E54150121 Rubber bush Ih7' 99 12 446.160.160
19 1026109018 Washer Toox 12 864.120.031|M12x31
20 |E54150159 Shim Vi 6| 864.140.012|s=1
21 |E54150143 Seal =l 6 761.160.030
22 |E54150118 Bearing bush NTYVI T Y2 6 442.180.300
23 |E54150136 Spring ALY 6 4781204
24 |E54150056 Draw rod rFo-pyb 6] 2282139
25 |010311250 Bolt Wk 6 802.120.500|M12x50
9-24 |E54150043 Draw rod complete MBE-Ayk Assy [§ 1991816 Nol1519&%F 3"

15



FIG. 208 #AHRILA
TINE HOLDER

ruEs |B m B S W om & W é.‘é;),t@%& gi@ﬁﬁ%ﬁi B <t w #
\
TE

KeyNo Parts No Parts Name ALL] r/P| Application Descriptior] Remarks

1 [E54150106 Strip ARI9b 2 2941201

2 (E54150113 Lock Nut Ayh+yb 4 4122700 |M12x1.25

3 |E54150065 Bearing support ANTUVI ST 2 2431308

4 |E54150087 Inner bush 1UF=7"yva 2 2601530

5 1040146202 Bearing F=IATYY 12 713.150.110{6202 2RS

6 |E54150112 Spacer AN—H 6 412.150.050]

7 [E54150152 Lock nut Ay+yb 6 830.140.140|M14

8 |E54150120 Rubber stop TLhAMN - 1 446.080.550,

9 |E54350060 Lock nut AyyFyk 1 830.080.080|M8

10 |E54150064 Tine holder 4URNE 1 2431306 e
10-1 |E54150123 Tineholder IV 2 1 448.501.720, ffqg‘g” '%'jg%oi
10-2 1010311280 Bolt b 1 802.120.800[M12x80 |7 (=& ‘
10-3 [E54150151 Lock Nut Ay+yb 1 830.120.120|M12

11 |A99432200 Tine holder bolt 44URILER Wb 7 M10x30

12 |E54150077 Support axis VLS VAL 3 2490415

13 1010411255 Bolt b 4 4001876  |M12x55x1.25

16



FIG. 209 PTO
PTO

Ay o7
77 vF
(A 0086 LAKE)
2
(_.\
17
rugs (80 @ F 5 =il & ’a‘é;ﬁﬂil%ﬁ iiﬁﬁtﬂ%*ﬁ B <t ® *
\
E
KeyNo Parts No Parts Name ALL| r/P| Application Descriptior] Remarks

1 |E54150029 Outer Tube 794-F1-7 1 152.140.207

2 |E54750003 Outer Yoke 794-3-9 1 151.014.006

3 1030300870 Roll Pin A-EY 1 190.000.014

4 (E54750001 Cross Jounal Set H0RY =TI tyh 2 180.014.130

5 |E54150020 Yoke -9 1 141.024.430

6 |E54150021 Shield hn'— 1 1422400307430

7 1030300855 Roll Pin A=EY 1 190.000.012

8 [E54150025 Inner yoke As1-3-9 1 151.014.007

9 |E54150037 Spring A7y 8 180.014.022
10 |E54150027 Flang Yoke 770¥3-9 1 151.014.017
11 |E54150039 Bush 79va 1 180.015.020
12 |E54150035 Lining Ring b2V 2 180.014.019
13 |E54150032 Screw Set YYUELR S13 1 165.000.502
14 |E54150028 Clutch Hub 9739Fn7’ 1 151.014.018
15 |E54150036 Pressure plate 7°Lyvx—7b—b 1 180.014.020
16 |E54150031 Bolt and nut K Wb-Fob 8 165.000.501|M10x80
17 |E54150030 Inner tube 10=F1-7" 1 153.140.107
20 |E54150022 Complete Yoke ERY] 1 143.240.016
21 |E54750002 Shear pin complete V¥tV Compl 1 165.000.505
22 |E54150034 Push Pin Set PEVEIA D] 1 166.026.004
23 |E54150022 Complete Yoke ERY] 1 143.240.016

1-23 |E54150164 Joint Complete ¥"34 Y Compl 1 400510

17



MamESIERS

NUMERICAL PARTS INDEX

B mE 5| NEHD REEE[E @ & 5 NS | REES (B @& & 5 NES | REES
Parts No FIG.NO. KeyNo Parts No FIG.NO. KeyNo Parts No FIG.NO. KeyNo
* 201 13 036500080 205 18 E54150037 209 9
010110616 201 4 036500100 205 11 E54150039 209 11
010310820 202 31 040106207 205 4 E54150042 204 16
010310820 203 13 040106207 205 33 E54150043 207 9-24
010310820 204 4 040106305 205 24 E54150044 202 30
010310820 204 6 040106305 205 26 E54150045 202 39
010310820 204 14 040106309 205 10 E54150046 204 13
010310825 202 8 040146005 207 16 E54150047 202 24
010310835 206 17 040146006 206 4 E54150048 202 36
010311025 201 27 040146013 206 19 E54150049 202 26
010311025 201 31 040146202 208 5 E54150050 202 15
010311030 201 29 042532208 205 7 E54150051 205 14
010311045 202 22 042532208 205 16 E54150052 202 28
010311045 202 27 E54150001 201 15 E54150053 202 32
010311045 202 40 E54150002 201 37 E54150054 202 12
010311050 201 23 E54150003 201 7 E54150055 202 7
010311245 201 34 E54150004 201 26 E54150056 207 24
010311245 202 38 E54150005 202 1 E54150057 207 1
010311250 201 36 E54150006 201 5 E54150058 207 14
010311250 202 18 E54150007 201 3 E54150059 206 9
010311250 202 33 E54150008 202 5 E54150060 206 6
010311250 207 25 E54150009 201 17 E54150061 206 10
010311260 203 7 E54150010 201 16 E54150062 204 7
010311280 208 10-2 E54150011 202 9 E54150063 204 8
010311665 203 4 E54150011 202 29 E54150064 208 10
010411255 206 7 E54150013 201 9 E54150065 208 3
010411255 208 13 E54150014 201 35 E54150066 206 21
024120006 201 1 E54150015 201 8 E54150067 206 11
026100006 202 42 E54150016 201 10 E54150068 206 13
026100008 203 16 E54150016 202 14 E54150069 205 13
026100012 202 4 E54150016 207 7 E54150070 205 35
026100016 202 13 E54150017 201 39 E54150071 205 5
026100016 203 5 E54150018 201 25 E54150072 204 18
026109018 207 19 E54150019 201 24 E54150073 204 3
027100008 204 5 E54150020 209 5 E54150074 204 12
030104060 205 34 E54150021 209 6 E54150075 206 16
030300440 204 15 E54150022 209 20 E54150076 206 12
030300525 202 6 E54150022 209 23 E54150077 208 12
030300855 209 7 E54150023 205 19 E54150078 202 21
030300870 209 3 E54150024 204 1-19 E54150079 207 12
031100016 202 20 E54150025 209 8 E54150080 205 20
031100016 203 10 E54150027 209 10 E54150081 205 23
036100035 205 25 E54150028 209 14 E54150082 205 22
036100035 205 31 E54150029 209 1 E54150083 205 28
036100035 205 37 E54150030 209 17 E54150084 205 27
036100047 207 17 E54150031 209 16 E54150085 205 30
036300035 205 29 E54150032 209 13 E54150086 205 6
036500028 207 11 E54150034 209 22 E54150087 208 4
036500072 205 1 E54150035 209 12 E54150088 206 5
036500072 205 32 E54150036 209 15 E54150089 205 8

18




MamESIERS

NUMERICAL PARTS INDEX

BnmsE e MES REES|s 2 & 2| HES | REBZE (88 2 & 2| N&ES | RHES
Parts No FIG.NO. KeyNo Parts No FIG.NO. KeyNo Parts No FIG.NO. KeyNo
E54150090 205 17 E54150139 203 9
E54150091 205 21 E54150141 201 6
E54150092 202 19 E54150142 202 10
E54150092 202 25 E54150142 202 35
E54150093 207 2 E54150143 207 21
E54150094 202 17 E54150144 201 38
E54150095 202 41 E54150145 201 18
E54150096 207 4 E54150146 204 10
E54150097 207 5 E54150147 201 21
E54150098 205 9 E54150148 201 2
E54150099 206 2 E54150148 202 37
E54150100 206 3 E54150151 203 8
E54150101 206 18 E54150151 208 10-3
E54150102 205 2 E54150152 208 7
E54150103 202 3 E54150153 203 6
E54150104 204 19 E54150154 201 11
E54150105 204 17 E54150154 202 11
E54150106 208 1 E54150154 207 8
E54150108 207 9 E54150155 206 1
E54150109 203 3 E54150155 206 14
E54150110 204 2 E54150156 201 22
E54150111 205 15 E54150159 207 20
E54150112 208 6 E54150164 209 1-23
E54150113 206 8 E54150160 207 15
E54150113 208 2 E54350060 201 32
E54150114 202 2 E54350060 202 34
E54150115 205 36 E54350060 203 14
E54150116 205 3 E54350060 206 20
E54150117 205 12 E54350060 208 9
E54150118 207 22 E54750001 209 4
E54150119 201 12 E54750002 209 21
E54150120 201 33 E54750003 209 2
E54150120 208 8 T04760002 201 19
E54150121 207 18 T04760002 201 20
E54150122 207 13 T04760002 201 28
E54150123 208 10-1 T04760002 201 30
E54150124 207 10 T04760002 202 23
E54150125 204 1 A99432200 208 11
E54150125 204 9
E54150126 203 2
E54150127 207 3
E54150128 207 6
E54150129 203 11
E54150130 203 15
E54150131 203 12
E54150132 201 14
E54150133 203 1
E54150134 204 11
E54150136 207 23
E54150138 202 16

19




TRi22%F2R FAT

7N\ - s —
P :Jl\ﬂs
ik M LS

® & #sRAHIHIDINDOS
T390-8714 REBEMRATAZ—TE1IE 1S
TEL (0263)25-4511 FAX (0263)25-0923
URL:www.ihi-shibaura.com






